
  

Zhejiang Dingli Machinery Co., Ltd  

 
ELECTRIC ALUMININUM WORK PLATFORM SINGLE MAST 

 

SPARE PARTS CATALOGUE  
 

MVA065E 
(Series 1) 

 

 

 
 

N O T I C E
A L L  T H E  IN F O R M A T IO N  C O N T A IN E D  IN  T H IS  

B O O K L E T  IS  B A S E D  O N  T H E  D A T A  A V A IL A B L E  

A T  T H E  T IM E  O F  P R IN T IN G ,T H E  M A N U F A C T U R E R  

R E S E R V E S  T H E  R IG H T  T O  M O D IF Y  IT S  P R O D U C T S  

A T  A N Y  T IM E ,W IT H O U T  N O T IC E  A N D  W IT H O U T  

L IA B IL IT Y .IT  IS  T H E R E F O R E  A D V IS A B L E  T O  

R E G U L A R L Y  C H E C K  F O R  A N Y  C H A N G E S .

 
 

 

 

R  



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page1 
 

Spare parts For Chassis 

 

 

 

 
 

 

 

 

 

 

 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page2 
 

No. Part Number Description Quantity Remark 

1 AMWP6.5F-10002 Motor cover 1  

2 AMWP6.5F-10020 drive wheel 2  

3 AMWP6.5F-15000  Steering Assembly 1  

4 AMWP6.5F-11000 Chassis 1  

5 GB/T70.1-2000 screw 4 M8×20 

6 GB/T70.1-2000 screw 4 M10×25 

7 AMWP106-10030 Traction Ring 1  

8 AMWP106-10002 
Traction Ring Installation 

Plate 
1  

9 GB/T70.1-2000 screw 2 M10×30 

10 GB/T97.1-2002 washer 2 6 

11 GB/T93-87 spring washer 2 6 

12 GB/T70.1-2000 screw 2 M6×12 

     

     

     

     

     

     

     

     

     

     

     

     

     

 

Spare parts For Steering Assembly 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page3 
 

 

No. Part Number Description Quantity Remark 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page4 
 

1 GB/T819.1-2000 screw 6 M4×10 

2 AMWP6.5F-15106 Cover 2  

3 GB/T6182-2000 nut 2 M20 

4 GB/T97.1-2002 washer 2 20 

5 AMWP6.5F-15140 wheel 2  

6 GB/T70.1-2000 screw 8 M6×25 

7 AMWP6.5F-15105 Bearing Cover 2  

8 AMWP6.5F-15101 washer 2  

9 GB/T894.2-1986 Snap Ring 2 35 

10  No oil Bearing 4  

11  No oil Bearing 2  

12 AMWP6.5F-15001 copper washer 2  

13 GB/T278-1994 bearing 4 60107 

14 GB/T1099.1-2003 key 2 6¦9¦22 

15 AMWP6.5F-15104 shaft 2  

16 AMWP6.5F-15003 shaft 2  

17 AMWP6.5F-15103 Cover 2  

18 GB/T819.1-2000 screw 6 M4×6 

19 AMW2P6.5F-15400 Steering Cylinder 1  

20 AMWP6.5F-15002 Lug Steer 2  

21 GB/T894.1-1986 Snap Ring 2 12 

22 AMWP6.5F-15120A,B Rotor Seat 2  

23 AMWP6.5F-15102 Sleeve 2  

     

     

 

 

 

Spare parts For Cover Installation 
 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page5 
 

 
 

 

 

 

 

 

 

 

 

 

 

No. Part Number Description Quantity Remark 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page6 
 

1 GB/T818-2000 screw 2 M6×15 

2 GB/T97.1-2002 washer 2 6 

3 AMWP6.5F-10001 Cover 1  

4 GB/T97.1-2002 washer 2 6 

5 GB/T818-2000 screw 2 M6×15 

6 GB/T818-2000 screw 14 M6×20 

7 GB/T97.1-2002 washer 14 6 

8 AMWP106-00104 
Cover, Ground Station 

Options 
1  

9 AMWP106-00101 Cover, Left Options 1  

10 AMWP106-00101 Cover, Right Options 1  

     

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 

 

 

Spare parts For Mast And Battery Box Installation 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page7 
 

 
 

 

No. Part Number Description Quantity Remark 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page8 
 

1 AMWP6.5F-32000 Mast Assembly 1  

2 GB/T41-2000 Nut 6 M10 

3 GB/T97.1-2002 washer 6 10 

4 GB/T97.1-2002 washer 6 10 

5 GB/T5782-2000 bolt 6 M10×40 

6 AMWP6-11004 Box, Battery 2  

7 AMWP6-11006 Counterweight 2  

8 GB/T41-2000 Nut 8 M8 

9 GB/T97.1-2002 washer 8 8 

10 GB/T97.1-2002 washer 8 8 

11 GB/T5782-2000 bolt 8 M8×35 

     

     

     

     

     

     

     

     

     

     

     

     

     

     

 

 

 

Spare parts For Pump/Motor/Ground Control/Horn Installations 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page9 
 

 

 

 
 

 

 

 

No. Part Number Description Quantity Remark 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page10 
 

1 AMWP6-12102 
Module, Ground 

Control Options 
1  

2 AMWP6-12103 Module, Traction 1  

3 AMWP6-12201 
Pump / Motor 

Assembly 
1  

4 AMWP6-12204 Emergency Valve 1  

5 GB/T5783-2000 Bolt 4 M8×25 

6 GB/T848-2002 Flat Washer 4 8 

7 AMWP6-12202 Fitting Plate 1  

8 AMWP6-12211 Alarm 1  

9 GB/T5783-2000 Bolt 2 M8×15 

10 GB/T848-2002 Flat Washer 2 8 

11 AMWP6-12212 Horn 1  

12 GB/T5783-2000 Bolt 2 M8×15 

13 GB/T848-2002 Flat Washer 2 8 

14 GB/T818-2000 screw 2 M5×35 

15 GB/T848-2002 Flat Washer 2 5 

16 GB/T818-2000 screw 2 M5×25 

17 GB/T848-2002 Flat Washer 2 5 

     

     

     

     

     

     

     

     

 

 

Spare parts For Batteries / Charger / Switches Installation 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page11 
 

 
 

 

 

 

 

 

No. Part Number Description Quantity Remark 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page12 
 

1 AMWP6-12106-1 Box 1  

2 AMWP6-12106 Charger 1  

3 GB/T6170-2000 Nut 4 M6 

4 AMWP6-12108-1 
Plate, Micro Switch 

Mounting 
1  

5 GB/T818-2000 screw 4 M6×30 

6 AMWP6-12108 Micro Switch 2  

7 AMWP6-12108-2 
Plate, Micro Switch 

Mounting 
1  

8 GTWY10-11330 Terminal Set 1  

9 GB/T62-1988 Butterfly Nut 4 M8 

10 AMWP6-12009 Bar 2 8 

11 AMWP6-12101 Battery 2  

12 AMWP6-12111 Bolt 4  

13 AMWP6-12112 Fuse 1 8 

14 GB/T818-2000 screw 2 M4×20 

15 GB/T818-2000 screw 2 M4×15 

16 GB/T6170-2000 Nut 2 M4 

17 AMWP6-12113 LED Board 1  

18 GB/T6170-2000 Nut 4 M5 

19 GB/T818-2000 screw 4 M5×20 

20 AMWP6-12110 Socket 1  

21 AMWP6-12109 Switch 1  

22 AMWP6-12109-2 Plate 1  

23 GB/T818-2000 screw 4 M5×10 

24 GB/T818-2000 screw 2 M5×10 

     

 

 

Spare parts For Platform Cable And Controls Installation 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page13 
 

 
 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page14 
 

No. Part Number Description Quantity Remark 

1 AMWP6.5F-43000 roller platform 1  

2  Bandage 1  

3 AMWP6.5F-49000 Desk 1  

4 GB/T 41-2000 Nut 6 M10 

5 GB/T93-87 spring washer 6 10 

6 GB/T95-2002 washer 6 10 

7 GB/T 5780-2000 Bolt 6 M10×60 

8 GB/T70.1-2000 screw 4 M8×20 

9 GB/T93-87 spring washer 4 8 

10 GB/T97.1-2002 washer 4 8 

11 AMWP7.5-22111 Cable 1  

12 GTWY8-54109 Pulley 3  

13 GB/T819.1-2000 screw 3 M6×16 

14 GTWY8-54113A/T Clip 10  

15 GB/T70.1-2000 screw 10 M4×10 

16 GTWY8-54003 Connecter 2  

17 GTWY8-54002 Nut 2  

18 GB/T70.1-2000 screw 2 M6×15 

19 GTWY8-54107 Screw-Pulley 2  

20 GTWY8-54108 Pulley 2  

21 AMWP6.5F-70100 Controller Assembly 1  

22 AMWP6.5F-70001 
Bracket, Joystick 

Options 
1  

23 GB/T818-2000 screw 4 M5×20 

24 GB/T97.1-2002 washer 4 5 

25 AMWP6.5F-00130 Pull pipe 1  

26 AMWP6.5F-00120 rivet pipe 1  

27  Bolt 1 M10 



May 2010                                                       Spare parts Catalogue 

Zhejiang Dingli Machinery Co.,Ltd 

 

  Page15 
 

Spare parts For Mast 

 

 

 

 
 

 


